
IHP2100

 

                                         м 

 

 

 

 

 

Rice Combine Parts Catalog  

 

PC4198 
 

IHP2100 

1400



IHP2100

 

                                         н 

 

 

Directions  for  use  of  Parts  Catalog 
 

A    How do you find a part, if Part Number is not known?  
 
1. Turn  to primary  Index beginning  on  page  A2   and   determine   corresponding page  of  Sectional  Index . 

 
2. Determine  required  components  from  Sectional  Index . 

 
3. Turn  to relevant page   for   these components. 

 
4. Identify  part  on  drawing and  determine part  Number  in text with help of  drawing  key  number . 
 

 

 

B    How do you identify a part, if Part  Number is  known? 
 
1. Turn  to Numerical   Index  at  end  of  catalog. 
 
2.  Locate  Part   Number   and determine   page  location . 
 
3. Turn  to relevant  page  in parts catalog. 
 

4. Identify  part on corresponding  drawing . 
 

 

 

 

 

5. Layout   of   text   page  with    six    columns 
 

 

 

REMARKS  QTY  F-DESCRIPTION  DESCRIPTION  PART NO.  KEY 

 

 

 

 

 

 

 

 

 

 

 

Additional inform- 
ation, such as dim- 
ensions, assy. Re- 
marks, substitutes and 
coded order 
information.

Total no. of this part used in this assembly

Parts ordering No.

Brief part description in English

Brief part description in Farsi

Drawing Refer-ence 
Number



IHP2100

 

                                         о 

 

1A2

2

3

4

1

2

3

4

 

 ¡wÚ³Ēù   ¹vºÞ£  ±¾É  ĈÅ½wå  ±¾É ĈÆĊöòýv  ā½wúÉ  ĂÞÖé  äĉ¹½ 

 

 

 

 

 

 

 

 

 

 

 

 

üĉv ½¹ ¿wĊý¹½Āù ĂÞÖé ôí¹vºÞ£ ĂÝĀú¬ù

ā½wúÉ

 ĈÅ½wå Ăz ĂÞÖé ÷wý ÿ ±¾É 

  I¹wÞzv ºþýwù ĈåwÑv ¡wÝĒÕv

  Ăz ºí ÿ āºÉ üĉÀòĉw« ā½wúÉ

 Ă´æÍ óÿº« ±¾É1 

ā½wúÉÌ¸Êùāºþþí 
½¹Ĉíÿ¾í

 ĈÆĊöòýv Ăz ĂÞÖé ÷wý ÿ ±¾É



IHP2100

 

                                         п 

 

10-001
 

                                                                  CODES USED "REMARKS" COLUMN  

 English  

APPL This application only  

AR As required  

ASSY Complete assembly  

FOR For  

FRONT Front  

GRID See grid  

I.D. Inside diameter  

INCL.KEYS Including keys  

KIT Kit  

L Number of links  

LGTH Length  

L.H. Left-hand  

LOW Lower  

MARKED Marked  

MF Make from  

NSEP Not suplied separately  

O.D. Outside diameter  

OR Or  

ORD Order  

PACKG By packet of  

R.H. Right-hand  

REAR Rear  

SUB. Replaced by  

SUB.FOR Substitutes for  

TK Thickness  

UP Upper  

W/ With  

W/O Without  

Z Gear and sprocket teeth number  

JD JOHN DEERE MOTOR  

MP PERKINZ MOTOR 

MS SUNIR MOTOR  

 

 
 
 
 
 
 



IHP2100

 

                                         р 

 

 



IHP2100

 

                                         с 

 

 Header Assembly (2.2m)



IHP2100

 

                                         т 

 

Стϸϼ  ͼзТ иϼϝгІ ϝТ ϰϽІϼ ͼЂ   ͼЃуЯͺжϜ ϰϽІ ϸϜϹЛϦ 

 

 ϤϝЗϲыв 

1 ACR60886  ЄϽϠ йПуϦ ШϽϳв рͩϝϧжнв йКнгϯв Assembly of header transmission shaft  

1 CD30Q-01.06.01A 

2 ACR60888 

 

 ͼкϜϼ йЂ ͻͩϝϧжнв йКнгϯв Cutter swing rod combination 1 4LZS2-01.06.01.02 

3 ACR60892  ЄϽϠ аϽУϦы͟ еЪ ϥУЂ ϽуϯжϾ  рͩϝϧжнв йКнгϯв Chain tension sprocket combination 1 4LZS2-01.10A 

4 ACR60893  ЄϽϠ аϽУϦы͟ еЪ ϥУЂ йгЃϦ рͩϝϧжнв йКнгϯв Belt tension pulley combination 1 4LZS2-01.11 

5 ACR60388 йϧЂн͟  ЄϽϠ аϽУϦы͟ Assembly of header 1 CD30Q-01 

6 ACR60890 ЄϽϠ йПуϦ  рͩϝϧжнв йКнгϯв Cutter assembly 1 CD30Q-01.05A 

7 ACR60894  ЄϽϠ аϽУϦы͟ йжϜнϧЂϜ рͩϝϧжнв йКнгϯв Feeding auger assembly 1 CD30Q-01.09C 

8 ACR60906 ЅЯЪ иϹжϼϜϹлͺж стмϾϝϠ рͩϝϧжнв йКнгϯв Assembly of reel post 1 CD40ZQ.1.2.2 

9 ACR60900  ЅЯЪ стϝлж йКнгϯв Assembly of reel 1 CD40ZQ.1.2.1b 

 



IHP2100

 

                                         у 

 

 Assembly Header (2.2m)



IHP2100

 

                                         ф 

 

Стϸϼ ͼзТ иϼϝгІ ϝТ ϰϽІϼ ͼЂ   ͼЃуЯͺжϜ ϰϽІ ϸϜϹЛϦ 

 

 ϤϝЗϲыв 

1 24M7036  ϥϷϦ ϽІϜм Flat washer  9X17X1.6 23 GB/T97.1-2002-8 

2 12M7008 

 

 

 

 рϽзТϽІϜм Spring washer 8 23 GB/T93-1987-8 

3 14M7029 

19 

иϽлв Nut M8 10 GB/T6170-2000-M8 

4 19M7170  Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw  M10X50 4 GB/T5783-2000-M10×50 

5 12M7013  рϽзТϽІϜм Spring washer  10 16 GB/T93-1987-10 

6 24M7013 ϥϷϦ ϽІϜм 

 

Flat washer  11X36X2 10 GB/T97.1-2002-10 

7 CR50454 аϽУϦы͟ ШϽϳв ϥУІ ЕТϝϳв ϼмϝЪ Fender of header transmission shaft 1 CD30Q-01-04B 

8 19M7139 Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw M8X20 4 GB/T5783-2000-M8×20 

9   Bolt 15 GB/T5783-2000-M8×16 

10 CR50456 аϽУϦы͟ ЕТϝϳв ϼмϝЪ иϹжϼϜϹлͺж йтϝ͟ Lower bracket of left shield 1 4LZS2-01-09 

11 CR50455 аϽУϦы͟ ЕТϝϳв ϼмϝЪ иϹжϼϜϹлͺж йтϝ͟ Bracket of left shield 1 4LZS2-01-07 

12 ACR60613 аϽУϦы͟ ШϽϳв йКнгϯв ЕТϝϳв ϼмϝЪ Welding of header left shield 1 4LZS2-01.12A 

13 CR50495  ЄϽϠ аϽУϦы͟ ͧ͞ ϥгЂ сЫІнв ϥтнЧϦ Cutter head baffle A 1 4LZS2-01-02A 

14 ACR60390  аϽУϦы͟ йжϝкϸ ϥЂϜϼ ϥгЂ Ͻу͵ ЄϿтϼ Welding of left baffle 1 4LZS2-01.08B.05 

15 ACR60980 ϽУϦы͟ ͼтмϽϠϜа  ЄϽϠ  Grass stopper plate 2 QR.1-05      , CR50503 

16 19M7768 сзЮϐ ͦу͟  Hex Socket Head   M6X16 6 GB/T5783-2000-M6×16 

17 24M7013 ϥϷϦ ϽІϜм 

 

Flat washer  11X36X2 6 GB/T97.1-2002-6 

18 12M7012  рϽзТϽІϜм Spring washer 6 6 GB/T93-1987-6 

19 14M7027 иϽлв Nut  M6 6 GB/T6170-2000-M6 

20   Bolt 4 GB/T5783-2000-M8×25 

21 ACR61125 аϽУϦы͟ ͧ͞ ϥгЂ сЫІнв Welding of left divider 1 4LZS2-01.03f 

22 CR50515 аϽУϦы͟ ͧ͞ ϥгЂ иϹззЪ ϿугϦ сЇϡж Grass stopper plate 2 1 CD30Q-01.08A-07 

23   Bolt 6 GB/T5783-2000-M10×20 

24 ACR60391  аϽУϦы͟ йжϝкϸ ϥЂϜϼ ϥгЂ Ͻу͵ ЄϿтϼ Welding of right baff le 1 4LZS2-01.08B.04 

25 14M7140   иϽлв Nut  M10 6 GB/T6170-2000-M10 

26 24M7178 ϥϷϦ ϽІϜм Flat washer  10.5X30X2.5             6 GB/T96-2002-10 

27 19M7384  Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw  M10X60 6 GB/T5783-2000-M10×60 

28 CR50514 аϽУϦы͟ ϥЂϜϼ ϥгЂ иϹззЪ ϿугϦ сЇϡж Grass stopper plate 1 1 4LZS2-01.08B-06 

29 ACR61124  аϽУϦы͟ ϥЂϜϼ ϥгЂ сЫІнв Welding of right divider 1 4LZS2-01.04e 

30 ACR60388  ЄϽϠ аϽУϦы͟ йϧЂн͟ Welding of header 1 CD30Q-01.08D 

31 CR50496 аϽУϦы͟ ϥЂϜϼ ϥгЂ сЫІнв ϥтнЧϦ Cutter head baffle B 1 4LZS2-01-03c 

32 CR52969  бЃЧв рϝгзкϜϼ йЯув йтϝ͟ Rear connecting block of reel 

rod 
1 CD40ZQ.1.1-05 

33   Spring 1 1 QR.5.5-07 

34 ACR60990  бЃЧв рϝгзкϜϼ йЯув йКнгϯв Welding of dividing rod 1 4LZS2-01.14a 



IHP2100

 

                                         мл 

 

Assembly of Header Transmission Shaft (2.2m)



IHP2100

 

                                         мм 

 

Стϸϼ  ͼзТ иϼϝгІ  ͼЂϼϝТ ϰϽІ  ͼЃуЯͺжϜ ϰϽІ ϸϜϹЛϦ 

 

 ϤϝЗϲыв 

1 19M7166  Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw M10X20 2 GB/T5783-2000-M10×20 

2 12M7013  рϽзТϽІϜм Spring washer  10 2 GB/T93-1987-10 

3 E12817 ϥϷϦ ϽІϜм Flat washer  11X40X4            1 4LZS2-01.06.01-07, 24M7178,CR50443 

4 CR50461  ЄϽϠ аϽУϦы͟ ʹзЮ сжϹͧ Crank 1 4LZS2-01.06.01-01X 

5 CR50460  ЄϽϠ йПуϦ ШϽϳв ϽуϯжϾ ϴϽͧ Sprocket (23T) 1 4LZS2-01.06.01-02X 

6 19M7660  ϸϽ͵ ϽЂ ϼн϶ еЮϐ ͦу͟ Inner hexagon cylindrical head screw 4 GB/T70.1-2000-M8×20 

7 19M7158 Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw M12X45 4 GB/T5783-2000-M12×45 

8 12M7014  рϽзТϽІϜм Spring washer  12 4 GB/T93-1987-12 

9 24M7047 ϥϷϦ ϽІϜм Flat washer   13X24X2.5 4 GB/T97.1-2002 

10 ACR60639  йϧЂн͟ ϝϠ ʹзтϽϡЯϠ Outer spherical bearing with vertical 2 GB/T7810-1995-UCP206 

11 49M7065 ͼЯуГϧЃв ϼϝ϶ Shaft Key  8X7X40 1 GB/T1096-1979-8×40 

12 CR50457  ЄϽϠ аϽУϦы͟ рмϽуж ЬϝЧϧжϜ ϥУІ Bridge driven shaft 1 CD30Q-01.06.01-03 

13 49M4049 ͼЯуГϧЃв ϼϝ϶ Shaft Key  8X7X25 2 GB/T1096-1979-8×25 

14 CR50458  йПуϦ ШϽϳв сЮн͟ Pulley 1 4LZS2-01.06.01-04 

15 E12817 ϥϷϦ ϽІϜм Flat washer  11X40X4              1 4LZS2-08.09.01-01 , 24M7178,CR50443 

16 CR50459  рϿЯТ ЄнϠ Circlip 1 4LZS2-01.06.01-11 



IHP2100

 

                                         мн 

 

 Cutter swing rod combination



IHP2100

 

                                         мо 

 

Стϸϼ  ͼзТ иϼϝгІ  ͼЂϼϝТ ϰϽІ  ͼЃуЯͺжϜ ϰϽІ ϸϜϹЛϦ 

 

 ϤϝЗϲыв 

1 58M7004  ϼн϶ ЁтϽ͵  6   Grease nipple  M6 2 GB1152-1989-M6 

2 40M1865  сЯ϶Ϝϸ сͺзтϼ ϼϝ϶ Circlip for hole 52x2 1 GB/T893.1-1986-52 

3 CR50462  днϦϝІ ʹзтϽϡЯϠ рмϼ сЫуϧЂы͟ Єн͟ϼϸ Seal cover 1 4LZS2-01.06.01-09 

4 40M1828  ϼнϳв сͺзтϼ ϼϝ϶ Circlip for shaft  25X1.2 1 GB/T894.2-1982-25 

5 ACR60634  ʹ зтϽϡЯϠ Bearing 1 GB/T281-1994-1205 

6 ACR60383  аϽУϦы͟ ЄϽϠ йПуϦ днϦϝІ Welding of connecting rod 1 4LZS2-01.06.01.01A 

7 12M7014  рϽзТϽІϜм Spring washer  12 1 GB/T93-1987-12 

8 14M7184  ϼϜϹЪϝͧ иϽлв Slotted Nut M12 1 GB/T6178-1986-M12 

9 11M7020  Эу͠ІϜ Cotter pin  4X22 1 GB/T91-2000-4×22 

10 CR50466  сжϹͧ ϹзϠмϼ Swing rod base retainer plate 2 4LZS2-01.06.01.02-01A 

11 JD30071  ʹ зтϽϡЯϠ Bearing 2 GB/T276-1994-6204-2RS 

12 CR50469  иϼϜ НуϦ ʹзтϽϡЯϠ БЂм ϥУІ Pin shaft 1 4LZS2-01.06.01.02-05X 

13 JD29980  ʹ зтϽϡЯϠ Bearing 2 GB/T276-1994-6203-2RS 

14 19M7168  Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw  M10X30 4 GB/T5783-2000-M10×30 

15 12M7013  рϽзТϽІϜм Spring washer  10 5 GB/T93-1987-10 

16 14M7140   иϽлв Nut  M10 1 GB/6170-2000-M10 

17 CR50464  ЄϽϠ иϼϜ йПуϦ сЂϜϸ Cutter swing rod 1 4LZS2-01.06.01.02-03B 

18 CR50465  ϥУІ Swing rod shaft 1 4LZS2-01.06.01.02-02 

19 CR50467  ЄϽϠ йПуϦ(сЂϜϸ) скϜϼ йЂ Єн͟ Ϟϼϸ Mud stopper cap 1 4LZS2-05.02-06 

20 14M7209  ЩтϼϝϠ Єн͵ ЅІ иϽлв Nut M18 1 GB/T6173-2000-M18 

21 CR50463  рϿЯТ ЄнϠ Spacer bush 1 4LZS2-01.06.01.02.02A-01 

22   Ballhead shaft 1 4LZS2-01.06.01.02.02A-02 

23 40M1861  ͼЯ϶Ϝϸ ͼͺзтϼ ϼϝ϶ Circlip for hole  42X1.75 1 GB/T893.1-1986-42 

24 JD30071  ʹ зтϽϡЯϠ Bearing 1 GB/T9163-2001-GEG20ES-2R 

25 ACR60396  ЄϽϠ иϼϜ йПуϦ днϦϝІ ЩϡуЂ Connecting rod bearing seat 1 4LZS2-01.06.01.02.02A-03 

(INCLODING KEYS 22-23-24) 

26 14M7306  Єн͵ ЅІ иϽлв Nut 1  

27 24M7178 ϥϷϦ ϽІϜм Flat washer  10.5X30X2.5             1  



IHP2100

 

                                         мп 

 

 Cutter assembly (2.2m)



IHP2100

 

                                         мр 

 

Стϸϼ  ͼзТ иϼϝгІ  ͼЂϼϝТ ϰϽІ  ͼЃуЯͺжϜ ϰϽІ ϸϜϹЛϦ 

 

 ϤϝЗϲыв 

1 19M7139 Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw M8X20 5 GB/T5783-2000-M8×20 

2 CR50492  ͯ ϼϿϠ  рϝгзкϜϼ рϜ йжϜϹжϸ Фϼм Drive assisting plate 2 1 4LZS2-01.05A-03 

3 ACR60384  ЄϽϠ йПуϦ сͧϽ͟ йКнгϯв Riveting of moving blade 1 4LZS2-01.05.01A 

4 12M7008 

 

 рϽзТϽІϜм Spring washer 8 7 GB/T93-1987-8 

5 14M7029 

 

 иϽлв Nut M8 7 GB/T6170-2000-M8 

6   Type II  friction disc (short) 1 4LZS2-01.05-04 

7 CR50494  йПуϦ сЂϝІ сЇϡж Knife beam 1 4LZS2-01.05-08 

8 H25603  иϼϜ  йПуϦ  й϶ϝІ йЂ Triple knife guard 1 4LZS2-01.05-11(SUB FOR -CR50470) 

9 14M7140   иϽлв Nut  M10 25 GB/T6170-2000-M10 

10 12M7013  рϽзТϽІϜм Spring washer  10 25 GB/T93-1987-10 

11 24M7178 ϥϷϦ ϽІϜм Flat washer  10.5X30X2.5             25 GB/T97.1-2002-10 

12 CR50471  ЄϽϠ иϼϜ йПуϦ й϶ϝІ мϸ Type II knife guard 2 GB/T1209.2-2009 

- Z11228  иϼϜ  йПуϦ  й϶ϝІ мϸ knife guard 11  

13 03M7085   ͦу͟ ͼЦϝϦϜ Bolt  M10X30 17 GB/T794-1993-M10×35 ,03M7098 

14 03M7098   ͦу͟ ͼЦϝϦϜ Bolt   M10X35 10 GB/T794-1993-M10×40 , 03M7152 

15 Z32690  иϼϜ йПуϦ й϶ϝІ мϸ ϹзϠмϼ Type II knife clip 5 GB/T1209.4-2009(SUB FOR -CR50485) 

16 CR50484  ЄϽϠ йПуϦ ϹзϠмϼ рϿЯТ буІ Type II  friction disc 6 GB/T1209.5-2009 

17 CR50487  ЄϽϠ йПуϦ рϝгзкϜϼ Press block 1 4LZS2-01.05-10 

18 CR50486  йПуϦ ϹзϠмϼ Cutter head platen 1 4LZS2-01.05-09 

19 12M7012  рϽзТϽІϜм Spring washer  6 6 GB/T93-1987-6 

20 21M7399  Єн͵ ЅІ ϽЂ ͦу͟ Bolt M6X16 2 GB/T5783-2000-M6×12, SUB FOR 21M7482 

21 19M7382  Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw  M10X40 2 GB/T5783-2000-M10×40  

22 CR50488  ЄϽϠ йПуϦ рϿЯТ рϝгзкϜϼ Slider base 1 4LZS2-01.05-07 

23 19M7163  Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw  M8X25 2 GB/T5783-2000-M8×25 

24 CR50490  иϼϜ НуϦ ͼͮуϧЂы͟ ͻϝгзкϜϼ 

 

Slider 1 4LZS2-01.05-06  SUB FOR CR53294 

25   Screw 2 GB/T68-2000-M6×10 

26 CR50489  ЄϽϠ иϼϜ йПуϦ сЫуϧЂы͟ рϝгзкϜϼ Platen 1 4LZS2-01.05-05 

27 19M7351  Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw  M14X100 2 GB/T68-2000-M14×100 

28 19M7560 Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw  M6X16 4 GB/T5783-2000-M6×16 

29 CR50491  ЄϽϠ йПуϦ ʹзтϽϡЯϠ буЗзϦ рϿЯТ буІ Cutter head baffle 2 4LZS2-01.05-01 

30 CR50493  ЩͧнЪ рϝгзкϜϼ рϜ йжϜϹжϸ Фϼм Drive assisting plate 1 1 4LZS2-01.05A-02 



IHP2100

 

                                         мс 

 

 Riveting of moving blade (2.2m)

 

 

 

 

 

 



IHP2100

 

                                         мт 

 

Стϸϼ  ͼзТ иϼϝгІ  ͼЂϼϝТ ϰϽІ  ͼЃуЯͺжϜ ϰϽІ ϸϜϹЛϦ 

 

 ϤϝЗϲыв 

1 CR51661  рϿЯТ Фϼм Half  blade (1) 1 4LZS2-01.05.01-01 

2 P49650   иϼϜ йПуϦ-   Ͽтϼ иϹжϸ Type I moving blade 28 GB/T1209.3-2009(SUB FOR-CR51658) 

3 CR51660  ЄϽϠ йПуϦ йгЃϦ Cutter bar 1 CD30Q-01.05.01-03 

4 16M2524  ͥ Ͻ͟ ϵув Rivet  6X18 52 GB/T867-1986-6×18 

5 CR51657  иϹжϼϜϹлͺж  Фϼм Support drive assisting plate 5 4LZS2-01.05.01-02 

6 16M2524  ͥ Ͻ͟ ϵув Rivet  6X18 8 GB/T867-1986-5×17 SUB FOR CR51664 

7 16M2527  ͥ Ͻ͟  ϵув Rivet  6X25 4 GB/T869-1986-6×25 

8 CR51655  сжϹͧ Cutter bar seat 1 4lzs2-01.05.01-04A 

9 16M2605  ͥ Ͻ͟  ϵув Rivet  6X20 4 GB/T867-1986-6×20 

 16M2527  ͥ Ͻ͟  ϵув Rivet  6X25 1  

10 CR51656  рϿЯТ Фϼм Half  blade (2) 1 4LZS2-01.05.01-05 



IHP2100

 

                                         му 

 

 Chain tension sprocket combination 



IHP2100

 

                                         мф 

 

Стϸϼ  ͼзТ иϼϝгІ  ͼЂϼϝТ ϰϽІ  ͼЃуЯͺжϜ ϰϽІ ϸϜϹЛϦ 

 

 ϤϝЗϲыв 

1 CR50048  Єн͵ ϼϝлͧ иϽлв Fixing block 1 4LZS2-01.10-03X 

2 24M7180  ϥϷϦ ϽІϜм Flat washer 13X40X3 1 GB/T96.1-2000-12 

3 CR50498  еЪ ϥУЂ ϽуϯжϾ ϥУІ Rotating shaft 1 4LZS2-01.10-01A 

4 CR50472  ϽуϯжϾ ϴϽͧ Tension sprocket 1 4LZS2-01.10-02X 

5 JD30324  ʹ зтϽϡЯϠ Deep groove ball bearing  ,17X35X10 1 GB/T276-94-6003-2RS 

6 40M7119  сЯ϶Ϝϸ сͺзтϼ ϼϝ϶ Circlip for hole   35X1.5 1 GB/T893.1-1986-35 

7 40M1823  ϼнϳв сͺзтϼ ϼϝ϶ Circlip for shaft  , 17X1 1 GB/T894.1-1986-17 



IHP2100

 

                                         нл 

 

 Belt tension pulley combination 



IHP2100

 

                                         нм 

 

Стϸϼ  ͼзТ иϼϝгІ  ͼЂϼϝТ ϰϽІ  ͼЃуЯͺжϜ ϰϽІ ϸϜϹЛϦ 

 

 ϤϝЗϲыв 

1 CR50048  Єн͵ ϼϝлͧ иϽлв   Fixing block 1 4LZS2-01.10-03X 

2 CR50501  еЪ ϥУЂ йгЃϦ сЮн͟ ϼнϳв   Rotating shaft 1 4LZS2-01.11-02 

3 CR50438  еЪ ϥУЂ йгЃϦ сЫуϧЂы͟ сЮн͟   Tension sprocket 1 4LZS2-01.11-01 

4 JD30071  ʹ зтϽϡЯϠ   Bearing 1 GB/T276-94-6204-2RS 

5 40M1863  сЯ϶Ϝϸ сͺзтϼ ϼϝ϶ Circlip for hole  47X1.75 1 GB/T893.1-1986-47 

6 40M7080  ϼнϳв сͺзтϼ ϼϝ϶   Circlip for shaft  20X1.2 1 GB/T894.1-1986-20 

7 

 

24M7180  ϥϷϦ ϽІϜм   Flat washer 13X40X3 1   GB/T96.1-2000-12 



IHP2100

 

                                         нн 

 

 Reel assembly (2.2m) 

 

 



IHP2100

 

                                         но 

 

Стϸϼ  ͼзТ иϼϝгІ  ͼЂϼϝТ ϰϽІ  ͼЃуЯͺжϜ ϰϽІ ϸϜϹЛϦ 

 

 ϤϝЗϲыв 

1 ACR60900 ЅЯЪ стϝлж йКнгϯв Assembly of reel 1 CD40ZQ.1.2.1b 

2 19M9202 Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw  M10X65 2 GB/T5783-2000 

3 14M7140   иϽлв Nut  M10 2 GB/T 6170-2000 

4 ACR60906 ЅЯЪ иϹжϼϜϹлͺж стмϾϝϠ рͩϝϧжнв йКнгϯв Assembly of reel post 1 CD40ZQ.1.2.2 



IHP2100

 

                                         нп 

 

 Assembly of reel (2.2m) 



IHP2100

 

                                         нр 

 

Стϸϼ  ͼзТ иϼϝгІ  ͼЂϼϝТ ϰϽІ  ͼЃуЯͺжϜ ϰϽІ ϸϜϹЛϦ 

 

 ϤϝЗϲыв 

1 19M7166  Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw M10X20 3 GB/T5783-2000-

M10×20 
2 12M7013  рϽзТϽІϜм Spring washer  10 3 GB/T93-87-10 

3 24M7040  ϥϷϦ ϽІϜм Flat washer  11X21X2 3 GB/T97.1-2002-10 

4 ACR60901  ЅЯЪ рϹуІϼн϶ буЗзϦ рͩϝϧжнв йКнгϯв Support plate combination 1 CD40Q.1.2.4a 

5 ACR61134  ϥЂϜϼ ϥгЂ ЅЪ ЅЯЪ сжϹͧ йтϝ͟ Right slider 1 4LZS2-01.01-10X SUB FOR 

CR50448 

6 ACR60594  ʹ зтϽϡЯϠ Bearing 2 GB276-94-6005-2RS 

7 40M1863  сЯ϶Ϝϸ сͺзтϼ ϼϝ϶ Circlip for hole  47X1.75 2 GB/T893.1-1986 -47 

8 CR50445  рϿЯТ ЄнϠ Spacer bush 1 4LZS2-01.01B-05 

9 CR50436  ЅЪ ЅЯЪ ШϽϳв сЮн͟ Welding of reel pulley 1 CD40ZQ.1.2.2.22 

10 CR50443 ϥϷϦ ϽІϜм Flat washer  11X40X4              2 GB/T96-1985-10,24M7178 

11 49M7067 ͼЯуГϧЃв ϼϝ϶ Shaft Key  8X7X20 1 GB/T1096-2003-A8×20 

12 ACR60375   ЅЪ ЅЯЪ йтϝ͟-   ͞ ͧ ϥгЂ  Welding of left slider 1 4LZS2-01.01B.01 

13 Z24651  ϥϷϦ ϽІϜм Flat washer  26X40X1 5  



IHP2100

 

                                         нс 

 

 Assembly of reel (2.2m) 



IHP2100

 

                                         нт 

 

Стϸϼ  ͼзТ иϼϝгІ  ͼЂϼϝТ ϰϽІ  ͼЃуЯͺжϜ ϰϽІ ϸϜϹЛϦ 

 

 ϤϝЗϲыв 

13 19M7139 Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw M8X20 4 GB/T5783-2000-M8×20 

14 CR50452  иϹззЪ ϿугϦ ЩуϧЂъ иϹжϼϜϹлͺж сЇϡж Platen 2 4LZS2-01.01B-04 

15 CR50451  ЅЯЪ иϹззЪ ϿугϦ ЩуϧЂъ Scraper blade 2 4LZS2-01.01B-03 

16 14M7029  иϽлв Nut  M8 4 GB/T6170-2000-M8 

17 12M7008  рϽзТϽІϜм Spring washer 8 36 GB/T93-87-8 

18 24M7036  ϥϷϦ ϽІϜм Flat washer  9X17X1.6 36 GB/T97.1-2002-8 

19 ACR60382  ЅЯЪ БЂм ϥУІ Welding of central shaft frame 1 4LZS2-01.01B.03 

20 ACR60376  ϥЂϜϼ ϥгЂ сжмϽуϠ рϜ иϼϝϧЂ Welding of eccentric wheels 1 4LZS2-01.01B.04a 

21 CR50450  рϜ иϼϝϧЂ сЫуϧЂы͟ дϝЦϝϦϝт Sliding bearing 15 4LZS2-01.01B-02 

22 CR50449  ЅЪ ЅЯЪ ϥтнЧϦ рϿЯТ йгЃϦ  Press strip   15 4LZS2-01.01B-01 

23 19M7185  Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw  M8X60 30 GB/T5782-2000-M8X60 

24 ACR60380  ЅЯЪ рϝк  сϧЇͺжϜ иϹжϼϜϹлͺж сжϜϸмϝж Welding of reel rod 1 3 CD40ZQ.1A.2.1.2b 

25 ACR60381  ЅЯЪ рϝк сϧЇͺжϜ иϹжϼϜϹлͺж сжϜϸмϝж Welding of reel rod 2 2 CD40ZQ.1A.2.1.5c 

26 CR50453  ЅЯЪ сϧЇͺжϜ   Ѕͭ  Elastic tooth 35 4LZS2-01.01-03A 



IHP2100

 

                                         ну 

 

 Support plate combination 



IHP2100

 

                                         нф 

 

Стϸϼ  ͼзТ иϼϝгІ  ͼЂϼϝТ ϰϽІ  ͼЃуЯͺжϜ ϰϽІ ϸϜϹЛϦ 

 

 ϤϝЗϲыв 

1 ACR60986  ϸϽ͵ϾϽк ЄнϠ йКнгϯв Roller shaft 3 4LZS2-01.01B.05.01-01a 

2 24M7053  ϥϷϦ ϽІϜм Flat Washer 17X30X3 3 GB/T96-1985-16 

3 CR52956  йГЂϜм ЄнϠ Roller 3 4LZS2-01.01B.05-01 

4 ACR60374  ЅЯЪ рϹуІϼн϶ иϹззЪ буЗзϦ ЭЫІ рϜ иϽтϜϸ йтϝ͟ Welding of support plate 1 CD40Q.1.2.4.1a 

5 24M7040  ϥϷϦ ϽІϜм Flat washer  11X21X2 3 GB/T97.1-1985-10 

6 12M7013  рϽзТϽІϜм Spring washer  10 3 GB/T93-1987-10 

7 14M7140   иϽлв Nut  M10 3 GB/T6170-2000-10 



IHP2100

 

                                         ол 

 

 Assembly of reel post (2.2m) 



IHP2100

 

                                         ом 

 

Стϸϼ  ͼзТ иϼϝгІ  ͼЂϼϝТ ϰϽІ  ͼЃуЯͺжϜ ϰϽІ ϸϜϹЛϦ 

 

 ϤϝЗϲыв 

1 49M4052 ͼЯуГϧЃв ϼϝ϶ Shaft Key  8X7X36 1 GB/T1096-2003-A8×36 

2 19M7166  Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw M10X20 2 GB/T5783-2000-M10×20 

3 12M7013  рϽзТϽІϜм Spring washer  10 6 GB/T93-87-10 

4 CR50443  ел͟ ϼмϸ ϥϷϦ ϽІϜм 

 

 -    иϿужϜнЮϝ͵11 X40X4 

Flat washer  11X40X4 2 4LZS2-01.02-04 

5 CR50436  ЅЪ ЅЯЪ ШϽϳв сЮн͟ Welding of reel pulley 1 CD40ZQ.1.2.2.2 

6 JD30198  ʹ зтϽϡЯϠ Bearing  25X52X15-6205-2RSR 2 GB/T276-94-6205-RS 

7 ACR60588  ЅЪ ЅЯЪ йϠ мϽуж ЬϝЧϧжϜ ϥУІ Welding of reel transmission shaft 1 CD30Q-01.02.02 

8 CR50442  рϿЯТ ЄнϠ Spacer bush 1 4LZS2-01.02-03 

9 ACR60896  ЅЪ ЅЯЪ ШϽϳв сЮн͟ рͩϝϧжнв йКнгϯв Speed control pulley combination 1 4LZS2-01.02.07 

10 49M4052 ͼЯуГϧЃв ϼϝ϶ Shaft Key  8X7X36 1 GB/T1096-2003-A8×28 -49M7066 

11 14M7140   иϽлв Nut  M10 6 GB/T6170-2000-M10 

12 CR50510  еЪ ϥУЂ йгЃϦ ϽзТ ЅЇЪ буЗзϦ ͦу͟ Pull rod 1 4LZS2-01.09-20 

13 CR50437  йгЃϦ ЅЇЪ буЗзϦ ϽзТ Tension spring 1 4LZS2-01.02-01A 

14 ACR60897  ЅЯЪ еЪ ϥУЂ йгЃϦ рϝк сЮн͟ рͩϝϧжнв йКнгϯв Tension pulley combination   1 4LZS2-01.02.04 

15 19M7378  Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw  M8X45 2 GB/T5783-2000-M8×45 

16 ACR60371  ЅЯЪ еЪ ϥУЂ йгЃϦ йКнгϯв иϹжϼϜϹлͺж ϞϝЦ Welding of front fixing base 1 4LZS2-01.02.05a 

17 ACR60369  ЅЪ ЅЯЪ йгЃϦ ϞϝЦ иϹжϼϜϹлͺж йтϝ͟ Welding of rear fixing base 1 4LZS2-01.02.03 

18 24M7040  ϥϷϦ ϽІϜм Flat washer  11X21X2 6 GB/T97.1-2002-10 

19 12M7008  ͻϽзТϽІϜм Spring washer 8 1 GB/T 93-87-12 

20 14M7031   иϽлв Nut  M12 1 GB/T6170-2000-M12 

21 ACR60372  ЅЪ ЅЯЪ иϹжϼϜϹлͺж рмϾϝϠ Welding of reel post 1 CD40ZQ.1.2.2.3 

22 CR50435  ЅЯЪ стмϾϝϠ иϹжϼϜϹлͺж ϥЃϠ Platen 3 4LZS2-01.02-02 

23 24M7036  ϥϷϦ ϽІϜм Flat washer  9X17X1.6 6 GB/T97.1-2002-8 

24 12M7008  рϽзТϽІϜм Spring washer 8 6 GB/T93-87-8 

25 19M7288  Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw  M8X30 6 GB/T5783-2000-M8×30 

26 19M7724  Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw  M10X45 1  



IHP2100

 

                                         он 

 

 Tension pulley combination 



IHP2100

 

                                         оо 

 

Стϸϼ  ͼзТ иϼϝгІ  ͼЂϼϝТ ϰϽІ  ͼЃуЯͺжϜ ϰϽІ ϸϜϹЛϦ 

 

 ϤϝЗϲыв 

1   Dead axle of tension pulley 1 4LZS2-01.02.04-01 

2 CR50438  еЪ ϥУЂ йгЃϦ сЫуϧЂы͟ сЮн͟ Tension pulley 2 4LZS2-01.11-01 

3 JD30071  ʹ зтϽϡЯϠ Bearing 2 GB/T276-94-6204-2RS 

4 40M1863  сЯ϶Ϝϸ сͺзтϼ ϼϝ϶ Circlip for hole  47X1.75 2 GB/T 893.2-86-47 

5 40M7080  ϼнϳв сͺзтϼ ϼϝ϶ Circlip for shaft  20X1.2 2 GB/T 894.2-86-20 

6 CR50439  Movable axle of tension pulley 1 4LZS2-01.02.04-02 

7 ACR60370  ЅЯЪ еЪ ϥУЂ йгЃϦ йтϝ͟ Welding of tension pulley bracket 1 4LZS2-01.02.04.01 

8 12M7014  рϽзТϽІϜм Spring washer  12 1 GB/T 93-87-12 

9 14M7031   иϽлв Nut  M12 1 GB/T6170-2000-M12 



IHP2100

 

                                         оп 

 

 Feeding auger assembly (2.2m)



IHP2100

 

                                         ор 

 

Стϸϼ  ͼзТ иϼϝгІ  ͼЂϼϝТ ϰϽІ  ͼЃуЯͺжϜ ϰϽІ ϸϜϹЛϦ 

 

 ϤϝЗϲыв 

1 CR50512 

 

 ЄϽϠ аϽУϦы͟ йжϜнϧЂϜ сϧЇͺжϜ ϥУІ Eccentric shaft 1 4LZS2-01.09-11A 

2 CR50477  йжϜнϧЂϜ сϧЇͺжϜ сЫуϧЂы͟ сЧͧ͠ Telescopic reel tooth holder 12 4LZS2-01.09-13 

3 11M7024  Эу͠ІϜ Cotter pin  4×36 12 GB/T91-2000 

4 CR50511  ЄϽϠ аϽУϦы͟ йжϜнϧЂϜ сϧЇͺжϜ Telescopic tooth 12 CD40ZQ.1.3-03 

5 19M7166  Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw M10X20 2 GB/T5783-2000-M10×20 

6 12M7013  рϽзТϽІϜм Spring washer  10 19 GB/T93-87-10 

7 14M7140   иϽлв Nut  M10 4 GB/T6170-2000-M10 

8 CR50510  еЪ ϥУЂ йгЃϦ ϽзТ ЅЇЪ буЗзϦ ͦу͟ Pull rod 1 4LZS2-01.09-20 

9 CR50509  ЄϽϠ аϽУϦы͟ йжϜнϧЂϜ ϽзТ Tension spring 1 4LZS2-01.09-21b 

10 CR50508  иϹжϼϜϹлͺж Фϼм Fixing plate 1 4LZS2-01.09-19 

11 19M7167  Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw M10X25 2 GB/T5783-2000-M10×25 

12 CR50497  ͞ ϧЂϜ йгЃϦ Shim plate 1 4LZS2-01.09-22 

13 CR50474  йжϜнϧЂϜ сϧЇͺжϜ буЗзϦ сжϹͧ Eccentric shaft adjusting block 1 4LZS2-01.09-18 

14 24M7036  ϥϷϦ ϽІϜм Flat washer  9X17X1.6 35 GB/T97.1-2000-8 

15 45M7053  рϿЯТ еу͟ Pin shaft 1 GB/T882-2008-B8×60 

16 CR50476  йжϜнϧЂϜ ϥУІ сжϹͧ Slider 1 4LZS2-01.09-17 

17 11M7059  Эу͠ІϜ Cotter pin  3.2X20 1 GB/T91-2000-3.2×20 

18 19M7576  ϸϽ͵ ϽЂ ϼн϶ еЮϐ ͦу͟ Hex Socket Head Screw M10X30 9 GB/T70.1-2000-M10×25, SUB FOR 19M8328 

19 CR50473  ʹ зтϽϡЯϠ йϧЂн͟ Right bearing seat 2 4LZS2-01.09-16b 

20 JD30198  ʹ зтϽϡЯϠ Bearing 2 GB 276-94-6205-2RS 

21 40M1865  сЯ϶Ϝϸ сͺзтϼ ϼϝ϶ Circlip for hole 52x2 2 GB/T893.1-1986-52 

22 49M4049 ͼЯуГϧЃв ϼϝ϶ Shaft Key  8X7X25 1 GB/T1096-2003-A8×25 

23 CR50506  ЄϽϠ аϽУϦы͟ йжϜнϧЂϜ Э϶Ϝϸ ϥУІ Dead axle 1 4LZS2-01.09-24A 

24 19M7165  Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw M8X55 3 GB/T5783-2000-M8×55 

25 CR50475  йжϜнϧЂϜ ϥУІ сжϹͧ Crank arm 2 1 CD40ZQ.1.3-09 

26 12M7008  рϽзТϽІϜм Spring washer 8 37 GB/T93-87-8 

27 14M7029  иϽлв Nut M8 35 GB/T6170-2000-M8 

 

 

 

 

 

 

 

 

 

 

 



IHP2100

 

                                         ос 

 

 Feeding auger assembly (2.2m) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



IHP2100

 

                                         от 

 

Стϸϼ  ͼзТ иϼϝгІ  ͼЂϼϝТ ϰϽІ  ͼЃуЯͺжϜ ϰϽІ ϸϜϹЛϦ 

 

 ϤϝЗϲыв 

28 CR50482  йжϜнϧЂϜ ϥУІ сжϹͧ Crank arm 1 1 CD40ZQ.1.3-08 

29 58M5575  ϼн϶ ЁтϽ͵  10   Screw-cap type grease nipple  

10X1 

1 GB1154-89-M10X1 B  

30 CR50507  ʹ зЮ дϝЦϝϦϝт ЄнϠ Bushing 1 4LZS2-01.09-08 

31 CR50505  рϿЯТ ЄнϠ Positioning bush 1 4LZS2-01.09-10 

32 CR50480  сжϹͧ йϧЂн͟ Small  wheel hub 1 4LZS2-01.09-23 

33 CR50504  ЄϽϠ аϽУϦы͟ ͧ͞ ϥгЂ ͦу͟ϼϝв Э϶Ϝϸ ϥУІ Input shaft 1 CD30Q-01.09-04A 

34 49M7065 ͼЯуГϧЃв ϼϝ϶ Shaft Key  8X7X40 1 GB/T1096-2003-A8×40 

35 49M4052 ͼЯуГϧЃв ϼϝ϶ Shaft Key  8X7X36 1 GB/T1096-2003-A8×36 

36 ACR60895  аϽУϦы͟ йжϜнϧЂϜ ʹзтϽϡЯϠ м сжϹͧ йϧЂн͟ рͩϝϧжнв йКнгϯв Large wheel hub 2 4LZS2-01.09-05A 

37 ACR60633  ʹ зтϽϡЯϠ Bearing 1 GB/T 281-1994-1305 

38 CR50479  ʹ зтϽϡЯϠ йϧЂн͟ Left bearing seat 1 4LZS2-01.09-03X 

39 CR50502  рϿЯТ ЄнϠ Spacer bush 1 4LZS2-01.09-06 

40 CR50478  ЄϽϠ аϽУϦы͟ йжϜнϧЂϜ ϽуϯжϾ ϴϽͧ Sprocket 1 4LZS2-01.09-02 

41 E12817 ϥϷϦ ϽІϜм Flat washer  11X40X4 1 4LZS2-08.09.01-01,  24M7178,CR50443 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



IHP2100

 

                                         оу 

 

    Feeding auger assembly (2.2m) 

 



IHP2100

 

                                         оф 

 

 

Стϸϼ  ͼзТ иϼϝгІ  ͼЂϼϝТ ϰϽІ  ͼЃуЯͺжϜ ϰϽІ ϸϜϹЛϦ 

 

 ϤϝЗϲыв 

42 ACR60499  ͦ у͟ϼϝв ͼϠϝЧЇϠ йКнгϯв Welding of end plate 2 1 CD40ZQ.1.3.3 

43 ACR60499  ͦ у͟ϼϝв ͼϠϝЧЇϠ йКнгϯв Welding of end plate 1 2 CD40ZQ.1.3.2 

44 ACR60500   ͦу͟ϼϝв ͼϠϝЧЇϠ йКнгϯв-   ͞ ͧ  End plate 1 CD40ZQ.1.3.2-01 

45 19M7139 Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw M8X20 33 GB/T5783-2000-M8×20 

46 CR50513  аϽУϦы͟ ͦу͟ϼϝв ϥтнЧϦ йгЃϦ Reinforcing plate 1 1 4LZS2-01.09.02B-09 

47 ACR60389  ЄϽϠ аϽУϦы͟ ͦу͟ϼϝв  йжϜнϧЂϜ Welding of feeding auger cylinder 1 CD30Q-01.09.02C 

48 19M7660  ϸϽ͵ ϽЂ ϼн϶ еЮϐ ͦу͟ Inner hexagon cylindrical head screw 30 GB/T70.1-2000-M8×20 

49 ACR60387  аϽУϦы͟ йжϜнϧЂϜ ϹтϸϾϝϠ йͨтϼϸ Welding of sight hole cover 1 4LZS2-01.09.03E 

50 CR50483  йжϜнϧЂϜ сЫуϧЂы͟ ϹзϠмϼ Guide sleeve 12 4LZS2-01.09-14A 

51 19M7163  Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw  M8X25 3 GB/T5783-2000-M8×25 

52 CR52878  еу͟ PIN 1  

53 11M7080  Эу͠ІϜ Cotter pin  2.5X16 1  

54 Z24651  ϥϷϦ ϽІϜм FLAT WASHER 26x40x1 5  



IHP2100

 

                                         пл 

 

Assembly of floating roller 



IHP2100

 

                                         пм 

 

 

Стϸϼ  ͼзТ иϼϝгІ  ͼЂϼϝТ ϰϽІ  ͼЃуЯͺжϜ ϰϽІ ϸϜϹЛϦ 

 

 ϤϝЗϲыв 

1 14M7031   иϽлв Nut  M12 6 GB/T6170-2000 

2 12M7014  рϽзТϽІϜм Spring washer  12 1 GB/T93-2000 

3 24M7047 

 

ϥϷϦ ϽІϜм Flat washer   13X24X2.5 2 GB/T97.1-2002 

4 ACR60054  ЀмϝкϼϹуТ рϾϜϹжϜ Шϝ϶ Welding of tensioning bracket 2 4LZS2-02.04.02 

5 ACR60656  Ϲгж йЂϝЪ Oil seal with inner framework  25×52X7  

2 
GB/T9877.1-1988 

6 40M1865  сЯ϶Ϝϸ сͺзтϼ ϼϝ϶ Circlip for hole 52x2 2 GB/T893.1-1986 

7 ACR60634  ʹ зтϽϡЯϠ Self-aligning ball bearing 1205 2 GB/T281-1994 

8 ACR60059  ЀмϝкϼϹуТ ЩϧЯО Welding of floating roller 1 4LZS2-02.04.01 

9 CR50059  ЀмϝкϼϹуТ рнЯϮ ЩϧЯО ϥУІ Floating roller shaft 1 4LZS2-02.04-05a 

10 11M7015  Эу͠ІϜ Cotter pin  3.2X25 2 GB/T    90-3.2*25 

11 14M7184  ϼϜϹЪϝͧ иϽлв Slotted Nut M12 2 GB/T   6181-M12 

12 P43660  рϽзТ Эу͠ІϜ B type pin 2 4LZS2-01.01-13X 

13 24M7053  ϥϷϦ ϽІϜм Flat Washer 17X30X3 10 GB/T97.1-2000 

14 ACR60061  ЀмϝкϼϹуТ ϽуϯжϾ ЅЇЪ буЗзϦ сгЇͧ ͦу͟ Welding of pull rod 2 4LZS2-02.04.03 

15 CR50064  рϿЯТ ЄнϠ Short spacer bush 2 4LZS2-02.04-02 

16 CR52886  ЀмϝкϼϹуТ ЩϧЯО  сЫуϧЂы͟  ЄнϠ Rubber roller 2 4LZS2-02.04-04 

17 CR50062  рϿЯТ ϹзЯϠ ЄнϠ Long spacer bush 1 4LZS2-02.04-03 

18 

 

CR50061  сЫуϧЂы͟ рϝк ЩϧЯО иϹжϼϜϹлͺж ϸϽͺЯув Floating bracket shaft 1 4LZS2-02.04-01 

 

 



IHP2100

 

                                         пн 

 

 Assembly of conveyor trough spindle 



IHP2100

 

                                         по 

 

Стϸϼ  ͼзТ иϼϝгІ  ͼЂϼϝТ ϰϽІ  ͼЃуЯͺжϜ ϰϽІ ϸϜϹЛϦ 

 

 ϤϝЗϲыв 

1 19M7167  Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw M10X25 2 GB/T5783-2000 

2 12M7013  рϽзТϽІϜм Spring washer  10 2 GB/T93-2000 

3 CR50443  ел͟ ϼмϸ ϥϷϦ ϽІϜм 

 

 -    иϿужϜнЮϝ͵11 X40X4 

Flat washer  11X40X4 2 4LZS2-01.02-04 

4 CR53047  ЀмϝкϼϹуТ Ѐϼнтϼ сЮн͟ Conveyor trough and header pulley 1 4LZS2-02.02-01 

5 14M7031   иϽлв Nut  M12 12 GB/T 6170-2000 

6 12M7014  рϽзТϽІϜм Spring washer  12 12 GB/T93-2000 

7 19M7171  Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw  M12X35 12 GB/T5783-2000 

8 ACR60027  Єн͟ Ϟϼϸ Welding of grass remover shield 2 4LZS2-02.02.01A 

9 ACR60028  ЀмϝкϼϹуТ ϥУІ ЕТϝϳв Welding of shaft tube 1 4LZS2-02.02.02 

10 CR50060  ЀмϝкϼϹуТ ϽуϯжϾ ϴϽͧ Drive sprocket (8T) 2 4LZS2-02.02-03 

11 CR50057  рϿЯТ ЄнϠ Spacer bush 2 4LZS2-02.02-04 

12 CR50058  ЀмϝкϼϹуТ ШϽϳв ϥУІ Spindle 1 4LZS2-02D.02-06b 

13 49M7065 ͼЯуГϧЃв ϼϝ϶ Shaft Key  8X7X40 1 GB/T1096-2003 

14 49M7062 ͼЯуГϧЃв ϼϝ϶ Shaft Key  10X8X20 2 GB/T1096-2003 

15 49M4059 ͼЯуГϧЃв ϼϝ϶ Shaft Key  8X7X70 1 GB/T1096-2003 

16 CR50053  ЀмϝкϼϹуТ ШϽϳв сЮн͟ Conveyor trough and threshing 

compartment pulley 

 

1 

 

4LZS2-02.02-05 17 19M7560 Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw  M6X16 6 GB/T5783-2000 

19 12M7012  рϽзТϽІϜм Spring washer 6 6 GB/T93-2000 

20 ACR60640  ʹ зтϽϡЯϠ Bearing 6007-2RS 4 GB/T276-94-SUB FOR ACR60635 

21 CR50055  ЀмϝкϼϹуТ сжϹͧ с͟нϦ Conveyor trough revolving bed 2 4LZS2-02.02-02 



IHP2100

 

                                         пп 

 

 Assembly of conveyor trough 



IHP2100

 

                                         пр 

 

 

Стϸϼ  ͼзТ иϼϝгІ  ͼЂϼϝТ ϰϽІ  ͼЃуЯͺжϜ ϰϽІ ϸϜϹЛϦ 

 

 ϤϝЗϲыв 

1 ACR60882  ЀмϝкϼϹуТ рϾϜϹжϜ Шϝ϶ рͩϝϧжнв йКнгϯв Assembly of floating roller 1 4LZS2-02.04A 

2 ACR60058  ЀмϝкϼϹуТ йϧЂн͟ Welding of conveyor trough 1 4LZS2-02D.01b 

3 ACR60057  ЀмϝкϼϹуТ стнЯϮ ϹтϸϾϝϠ йͨтϼϸ Welding of front sight hole cover 1 4LZS2-02.01.07 

4 ACR60036  ϹтϸϾϝϠ йͨтϼϸ сϧЇв Quincunx handle 4 4LZS2-02-04 

5 ACR60056  ЀмϝкϼϹуТ сϡЧК ϹтϸϾϝϠ йͨтϼϸ Welding of rear sight hole cover 1 4LZS2-02.01.08 

6 19M7167  Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw M10X25 4 GB/T5783-2000 

7 12M7013  рϽзТϽІϜм Spring washer 10 4 GB/T93-2000 

8 24M7178 ϥϷϦ ϽІϜм Flat washer  10.5X30X2.5             4 GB/T97.1-2002 

9 ACR61113  ЀмϝкϼϹуТ ϽуϯжϾ рϝгзкϜϼ йтϝ͟ Welding of anti-twining unit 2 4LZS2-02.02.03A 

SUB FOR 

ACR60025 

10 CR50054  ЀмϝкϼϹуТ Э϶Ϝϸ иϹззЪϜϹϮ Фϼм Diaphragm (with 325 ground clearance) 1 4LZS2-02A.02-07b 

11 19M7139 Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw M8X20 89 GB/T5783-2000 

12 12M7008  рϽзТϽІϜм Spring washer 8 9 GB/T93-2000 

13 24M7036  ϥϷϦ ϽІϜм Flat washer  9X17X1.6 6 GB/T97.1-2002 

14 ACR60026  Э϶Ϝϸ иϹззЪϜϹϮ Фϼм иϹжϼϜϹлͺж йтϝ͟ Welding of bracket 1 4LZS2-02.02.04A 

15   Assembly of conveyor trough spindle 1 4LZS2-02.02 

16 ACR60055  ЀмϝкϼϹуТ йгЃϦ ДϝУϲ ϼмϝЪ Welding of conveyor trough guard 1 4LZS2-02D.06a 

17 JD30071  ʹ зтϽϡЯϠ Bearing 6204-RS 6 GB/T 276-94 

18 CR50135   еЪ ϥУЂ йгЃϦ сЮн͟-   сжϹͧ  Tension pulley 3 4LZS2-06.01-01a 

19   Platen 3 4LZS2-01.01-02 

20   Lock pinū2.5Ĭ40 1 QC/T623-1999 

21 ACR60062  ЀмϝкϼϹуТ ЅЪ ЅЯЪ ϽуϯжϾ Chain (P=88 links) 2 GB/T5269-1999(P=38.1) 

22 CR50065  ЀмϝкϼϹуТ ϽуϯжϾ сЇϡж Harrow rod 21 4LZS2-02.03-02 

23 14M7166  сЯУЦ иϽлв Lock Nut  84 GB/T6187.1-2000 

24 ACR60095  ЀмϝкϼϹуТ ЩϮ сзгтϜ сжϜϸмϝж Safety clamp 1 4LZS2-02.10A 

25 CR50086  еу͟ Pin shaft B16 1 GB/T882-1986 

26 11M7028  Эу͠ІϜ B type pin   5X32    1 4LZS2-01.01-13X 

27 ACR60024  ЀмϝкϼϹуТ еЪ ϥУЂ йгЃϦ стмϾϝϠ Welding of tension pulley bracket 1 4LZS2-02.05 

28 CR50167  еЪ ϥУЂ йгЃϦ стмϾϝϠ ϽзТ Tension spring 1 CD40Z.3-07 

29 CR50163  ϽзТ ЅЇЪ буЗзϦ ͦу͟ Adjusting screw 1 4LZS2-03.12-01 

30 14M7140   иϽлв Nut  M10 2 GB/T6170-2000 

31 CR50123  ЄϽϠ аϽУϦы͟ ШϽϳв йгЃϦ V belt 2  



IHP2100

 

                                         пс 

 

 Assembly of intermediate shaft 



IHP2100

 

                                         пт 

 

Стϸϼ  ͼзТ иϼϝгІ  ͼЂϼϝТ ϰϽІ  ͼЃуЯͺжϜ ϰϽІ ϸϜϹЛϦ 

 

 ϤϝЗϲыв 

1 19M9201 

 

 Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw  M16X30 6 GB/T5786-M16×1.5×30 

2 12M7017  рϽзТϽІϜм Spring washer  16 6 GB/T93-87-16 

3 CR50026  ϼϜϸ Шϝͧ ϽІϜм Shaft end ring 6 4LZS2-09-06 

4 CR50022  мϽуж ЬϝЧϧжϜ сЮн͟ Intermediate shaft input pulley 1 4LZS2-09-02 

5 58M7004  ϼн϶ ЁтϽ͵  6   Grease nipple  M6 1 JB/T7940.1-1995-M6 

6 CR52890  ʹ зтϽϡЯϠ йϧЂн͟ Bearing pedestal 1 4LZS2-09-08 

7 UEL307   ʹзтϽϡЯϠ35    сжϝув ϥУІ Outer spherical rolli ng bearing 1 GB/T3882-UEL307 

8 49M7064 ͼЯуГϧЃв ϼϝ϶ Shaft Key  10X8X60 1 GB/T 1096-1979-A10×60 

9 CR50024  мϽуж ЬϝЧϧжϜ сЮн͟ ϥУІ Intermediate shaft 9 4LZS2-09-01c 

10 49M7063 ͼЯуГϧЃв ϼϝ϶ Shaft Key  10X8X40 1 GB/T 1096-1979-A10×40 

11 49M4074 ͼЯуГϧЃв ϼϝ϶ Shaft Key  10X8X63 1 GB/T 1096-1979-A10×63 

12   Intermediate shaft output sprocket (1) 11 4LZS2-09-04c 

13 CR50170  ϽуϯжϾ ϴϽͧ Intermediate shaft output sprocket (2) 11 4LZS2-09-03-CR50170(ASA60-16T), CR52962 

14 CR50171  мϽуж ЬϝЧϧжϜ сЮн͟ Intermediate shaft output pulley 7 4LZS2-09-05 

15 24M7026 ϥϷϦ ϽІϜм 

 

Flat washer  9X17X1.6 4 GB/T95-8 

16 12M7008  рϽзТϽІϜм Spring washer 8 4 GB/T93-87-8 

17 19M7163  Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw  M8X25 1  



IHP2100

 

                                         пу 

 

Cleaning assembly 1 



IHP2100

 

                                         пф 

 

Стϸϼ  ͼзТ иϼϝгІ  ͼЂϼϝТ ϰϽІ  ͼЃуЯͺжϜ ϰϽІ ϸϜϹЛϦ 

 

 ϤϝЗϲыв 

1 ACR60823  ЬϝϠϽО рͩϝϧжнв йКнгϯв Assembly of cleaning sieve 1 4LZS2-04.01g 

2 ACR60824  ЬϝϠϽО  рϝк иϽ͟ рͩϝϧжнв йКнгϯв Cleaning sieve combination 1 4LZS2-04.01.07 

3 ACR60100  ЬϝϠϽО рϜ йжϝІ йтϝ͟ йКнгϯв Welding of tail sieve connecting plate 1 CD40ZQ.2A.3.6.1 

4 CR50092  ЬϝϠϽО буϷЎ рϜ йжϝІ Welding of intermediate shaking screen  

1 

 

4LZS2-04.01.06.02a 5 CR50091  ЬϝϠϽО рϜ йжϝІ Tail screen 32 4LZS2-04.01.06-01a 

6 ACR60826  ЬϝϠϽО ШϽϳв ϥУІ рͩϝϧжнв йКнгϯв Assembly of sieve case drive shaft 1 4LZS2-04.01.04a 

7 CR50093  ЬϝϠϽО рϝк рϜ йжϝІ иϹжϼϜϹлͺж ϥтнЧϦ Welding of tail sieve lower support 1 4LZS2-04.01.05 

8 CR50108  ЄϿтϼ ЩуϧЂъ  рмϼ Фϼм Platen for lower seal rubber plate of sieve case  

1 

 

4LZS2-04.01-08 9 CR50107  ЄϿтϼ ЩуϧЂъ Lower seal rubber plate of sieve case 1 4LZS2-04.01-07 

10 ACR60106  Ͻу͵ ʹзЂ йКнгϯв Welding of tailstock lower support 1 4LZS2-04.01.03 

11 ACR60021  ЬϝϠϽО ϞϝЦ ϥтнЧϦ йКнгϯв Welding of front guide support plate 1 CD40ZQ.2A.3.5 

12 24M7036  ϥϷϦ ϽІϜм Flat washer  9X17X1.6 31 GB/T95-85-8 

13 12M7008  рϽзТϽІϜм Spring washer 8 39 GB/T93-87-8 

14 19M7139 Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw M8X20 22 GB/T5783-2000-M8×20 

15 14M7029  иϽлв Nut M8 31 GB/T6170-2000-M8 

16 19M7560 Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw  M6X16 66 GB/T5783-2000-M6×16 

17 24M7054  ϥϷϦ ϽІϜм Washer  6.4X12.5X1.6 137 GB/T95-85-6 

18 12M7012  рϽзТϽІϜм Spring washer  6 71 GB/T93-87-6 

19 14M7027 иϽлв Nut  M6 71 GB/T6170-2000-M6 

20 12M7013  рϽзТϽІϜм Spring washer  10 6 GB/T93-87-10 

21 19M7382  Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw  M10X40 6 GB/T5783-2000-M10×40 

22 19M7077  Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw  M6X20 5 GB/T5783-2000-M6×20 

23 JD29980  ʹ зтϽϡЯϠ Deep groove ball bearing 2 GB/T276-94-6203-2RS 



IHP2100

 

                                         рл 

 

Cleaning assembly 2 

 

 

 

 

 

 

 

 

 



IHP2100

 

                                         рм 

 

Стϸϼ  ͼзТ иϼϝгІ  ͼЂϼϝТ ϰϽІ  ͼЃуЯͺжϜ ϰϽІ ϸϜϹЛϦ 

 

 ϤϝЗϲыв 

1 CR50105  ЬϝϠϽО рϝк иϽ͟ ЬϝЋϦϜ ϼϜϸ б϶ йгЃϦ Upper connecting plate 2 4LZS2-04.01.07-01 

2 ACR60105  ЬϝϠϽО р ϝк иϽ͟ йКнгϯв иϹжϼϜϹлͺж Welding of sieve plate support 4 4LZS2-04.01.07.03 

3 CR50106  ЬϝϠϽО рϝк иϽ͟ иϹжϼϜϹлͺж йгЃϦ Lower connecting plate 2 4LZS2-04.01.07-02 

4 ACR60103  ЬϝϠϽО иϽ͟ йКнгϯв Welding of screen 24 4LZS2-04.01.07.01 

5 ACR60104  ЬϝϠϽО иϹззЪ буЗзϦ иϽ͟ йКнгϯв Welding of regulating sieve plate 2 4LZS2-04.01.07.02 

6 24M7036  ϥϷϦ ϽІϜм Flat washer  9X17X1.6 4 GB/T95-85-8 

7 12M7008  рϽзТϽІϜм Spring washer 8 4 GB/T93-87-8 

8 19M7163  Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw  M8X25 4 GB/T5783-2000-M8×25 

9 Z26250  ϥϷϦ ϽІϜм Washer  6.5X16X1.5 135 GB/T95-85-6 

10 11M7078  Эу͠ІϜ Cotter pin  2X20 104 GB91-2000-2×20 

11 CR50110  ϥгЂ Ͻу͵ ЄϿтϼ ЩуϧЂъ иϹжϼϜϹлͺж рϿЯТ йгЃϦ Right seal platen 1 4LZS2-04.01-03 

12 CR50111   ЬϝϠϽО ϞϝЦ Ͻу͵ ЄϿтϼ ЩуϧЂъ Seal rubber plate  LEFT 1 4LZS2-04.01-01b 

13 CR50111  ЬϝϠϽО ϞϝЦ Ͻу͵ ЄϿтϼ ЩуϧЂъ Seal rubber plate  RIGHT 1 4LZS2-04.01e.02 SUB FOR CR50112 

14 ACR60020  ЬϝϠϽО ϞϝЦ йКнгϯв Welding of sieve case 1 4LZS2-04.01e.02 

15 CR50109  ϥгЂ Ͻу͵ ЄϿтϼ ЩуϧЂъ иϹжϼϜϹлͺж рϿЯТ йгЃϦ   ͞ ͧ  Left seal platen 1 4LZS2-04.01-02 

16 CR50099  ЬϝϠϽО ϽтϾ рϼнϦ Woven sieve 1 4LZS2-04.01-04a 

17 CR50097  рϼнϦ иϹжϼϜϹлͺж иϝϦнЪ йгЃϦ Mesh screen platen 1 2 4LZS2-04.01-05a 

18 CR50098  рϼнϦ иϹжϼϜϹлͺж ϹзЯϠ йгЃϦ Mesh screen platen 2 1 4LZS2-04.01-06a 

19 12M7012  рϽзТϽІϜм Spring washer  6 31 GB/T93-87-6 

20 19M7077  Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw  M6X20 31 GB/T5783-2000-M6×20 

21 14M7027  иϽлв Nut 22 GB/T6170-2000-M6 

 



IHP2100

 

                                         рн 

 

Cleaning assembly 3 

 

 

 
 

 



IHP2100

 

                                         ро 

 

Стϸϼ  ͼзТ иϼϝгІ  ͼЂϼϝТ ϰϽІ  ͼЃуЯͺжϜ ϰϽІ ϸϜϹЛϦ 

 

 ϤϝЗϲыв 

1 14M7142   иϽлв Nut M16 1 GB/T6170-2000-M16 

2 12M7017  рϽзТϽІϜм Spring washer  16 1 GB/T93-87-16 

3 24M7053  ϥϷϦ ϽІϜм Flat Washer 17X30X3 1 GB/T95-85-16 

4 CR50115  ЬϝϠϽО ϥУІ ϽуϯжϾ ϴϽͧ Vibration sieve sprocket 1 4LZS2-04.01.04-05 

5 ACR60813    ʹзтϽϡЯϠ м ʹзтϽϡЯϠ йϧЂн͟ йКнгϯв205  Outer spherical bearing with vertical seat 2 GB/T7810-1995-UCP205 

6 CR50025  ϾϜϹжϜ йЯЊϝТ ЄнϠ Circlip 2 4LZS2-04.01.04-01 

7 CR50117  ЬϝϠϽО ϥУІ ʹзтϽϡЯϠ йϧЂн͟ Bearing pedestal with a seat 2 4LZS2-04.01.04-02a 

8 ACR61123   йКнгϯв ʹ зтϽϡЯϠ   йϧЂн͟ м  Deep groove ball bearing 2 GB/T276-94-6012-2Z 

,ACR60344+CR5017 

9 CR50118  ʹ зЮ ЄнϠ Eccentric wheel 2 4LZS2-04.01.04-03 

10 14M7140   иϽлв Nut  M10 2 GB/T6170-2000-M8 

11 12M7008  рϽзТϽІϜм Spring washer 8 2 GB/T93-87-8 

12 24M7036  ϥϷϦ ϽІϜм Washer  9X17X1.6 2 GB/T95-85-8 

13 CR50114  ЬϝϠϽО ϥУІ ʹзЮ сжϹͧ Counterweight 2 4LZS2-04.01.04-06 

14 19M7574  йзтϿ϶ ϽЂ ϼн϶ еЮϐ ͦу͟ Flat Head Hex Socket M8X40  

2 
GB/T70.3-2000-M8×40 

15 49M4039 ͼЯуГϧЃв ϼϝ϶ Shaft Key  6X6X32 1 GB/T 1096-1979-A6×32 

16 49M7066 ͼЯуГϧЃв ϼϝ϶ Shaft Key  8X7X28 2 GB/T 1096-1979-A8×28 

17 CR50116  ЬϝϠϽО рϝлϧжϜ ϥУІ Rear shaft 1 4LZS2-04.01.04-04 



IHP2100

 

                                         рп 

 

escape grid 

 



IHP2100

 

                                         рр 

 

Стϸϼ  ͼзТ иϼϝгІ  ͼЂϼϝТ ϰϽІ  ͼЃуЯͺжϜ ϰϽІ ϸϜϹЛϦ 

 

 ϤϝЗϲыв 

1 ACR60013  ЬмϜ иϹзϠнЪ  рмϼ ϼмϝЪ Welding of front top cover 1 4LZS2-03.01 

2 ACR60016  ЬмϜ ϼϹзЯуЂ ϽтϾ Welding of front concave plate 1 4LZS2-03.09b 

3 CR50008  ϝкϼϹзЯуЂ ϽтϾ еуϠ йГЂϜм Intermediate screen 1 4LZS2-03-04b 

4 ACR60015  амϸ ϼϹзЯуЂ ϽтϾ Welding of rear concave plate 1 4LZS2-03.11D 

5 ACR60019  ϼϹзЯуЂ ϽтϾ иϹжϼϜϹлͺж йтϝ͟ йКнгϯв Welding of rear concave 

plate connecting support 

 
1 

 
4LZS2-03.19 

6 19M7139 Єн͵ ЅІ ϽЂ ͦу͟ Cap Screw M8X20 12 GB/T5783-2000-M8×20 

7 12M7008  рϽзТϽІϜм Spring washer 8 12 GB/T93-87-8 

8 24M7036  ϥϷϦ ϽІϜм Washer  9X17X1.6 2 GB/T97.1-2002-8 

9 ACR60014  амϸ иϹзϠнЪ рмϼ ϼмϝЪ Welding of rear roller cover 1 4LZS2-03.02.01a 

10 CR50005  амϸ иϹзϠнЪ ϼмϝЪ сЮык Фϼм Grass guide plate 2 4LZS2-03.02-01 

11 14M7029  иϽлв Nut M8 10 GB/T6170-2000-M8 

12 ACR60231  етϝϡгЪ сЯЊϜ йжϹϠ Welding of thresher bracket 1 4LZS2-03.03A.01f 



IHP2100

 

                                         рс 

 

Threshing roller assembly (front) 


